
Pescadero Community Sewer Project
Facilities Planning Report

HydroScience Engineers, Inc.
S t r a t e g i c  W a t e r  S o l u t i o n s

SMALL COMMUNITY WASTEWATER FACILITY GRANT PROGRAM

Prepared for: 
The County of San Mateo
Prepared by:
Hydroscience Engineers – Napa, Calif.

OCTOBER 2008 





PESCADERO COMMUNITY SEWER PROJECT 
SMALL COMMUNITY WASTEWATER GRANT FACILITIES PLAN 

OCTOBER 2008 
PAGE I OF IV 

 

  
HydroScience Engineers, Inc. 
 

 

Table of Contents 
 
SECTION 1 – Introduction .....................................................................................................1 

1.1 Purpose and Scope of Work.....................................................................................1 
[...]
be a release of sewage from the WWTP or the collection system onto County lands, cleanup 
provisions may also need to be agreed upon.  However, it is expected that this would be 
regulated by the Waste Discharge Requirements issued by the RWQCB.  The terms of this 
agreement will be dependent on subsequent discussions, and are not further detailed in this 
Plan. 
 
Each of the potential sites are located outside of the 100-year floodplain.  Below is a 
summary of each option, the required facilities, and the advantages and disadvantages of 
each. 
 
WWTP Site 1: Corporation yard and adjacent landfill: This site is located along 
Pescadero Creek Road and includes the existing Corporation Yard as well as the landfill 
behind it.  The Corporation Yard is currently owned and operated by the County for 
equipment storage, maintenance, and staging.  A facilities building is also located on the 
Corporation Yard.  Behind the Corporation Yard is a capped landfill owned and maintained 
by the County.  The site is bordered by a hillside to the south and west, a stream to the 
southeast, and a ditch to the northeast.   
 
The use of the landfill site for a WWTP requires coordination with the County’s perpetual 
responsibility for that site.  Since the landfill is capped, subsurface activities may be limited in 
order to maintain the cap.   
 
The use or access through the Corporation yard would require County approval and 
coordination.  Preliminary discussions with the County have indicated that all existing uses of 
the Corporation Yard are to be maintained. 
 
Entry to the site would be from the north side from Pescadero Creek Road through the 
Corporation Yard entrance.  There is also access to the site from the southeast side.  An 
existing dirt road extends to the southeast from the site up the hillside.  The dirt road crosses 
over the stream with a culvert.  This road currently provides an alternate access to the water 
storage tank and well sites further to the southeast.  Use of the access road to and from the 
Corporation Yard to the adjacent landfill would require County approval and possibly 
upgrades to the road.  Access would also have to be maintained between the Corporation 
Yard and the quarry to the southeast. 
 
The site has the lowest elevation of the sites considered, at approximately 30 feet, and is 
located adjacent to a potential surface water discharge location.  The ditch located to the 
northeast of this site is hydraulically connected to Pescadero Marsh via a culvert under 
Pescadero Creek Road.  The stream to the southeast of the site is also tributary to the Marsh 
and empties into the same ditch.  The ditch would be the preferred surface water discharge 
location for this site.  The backside of the site is partially hidden and would not be clearly 
visible to those traveling on Pescadero Creek Road.  The hillside behind the site could be 
used for spray field irrigation and the agricultural parcels along Reservoir Road could be 



PESCADERO COMMUNITY SEWER PROJECT 
SMALL COMMUNITY WASTEWATER GRANT FACILITIES PLAN 

OCTOBER 2008 
PAGE 14 OF 52 

 

 
HydroScience Engineers, Inc. 
 

 

future recycled water users.  The remaining area behind the Corporation Yard could also be 
utilized for leach field discharge. 
 
The site is somewhat restricted to significant expansion due to the hillsides and the 
waterways.  In the event that the future treatment requirements are significantly greater than 
anticipated in this Plan, the site may need to be reevaluated. 
 
WWTP Site 2: Adjacent to Water Storage Tank: This site is also located along the service 
road to the water well and storage tank.  The service road is gated and generally limited to 
County and CSA-11 staff access.  The site under consideration is a generally flat gravelly 
area that is located downgradient from the well and storage tank.  The site is located 
approximately 1,200 feet from the well and 400 feet from the storage tank.  The site is 
currently vacant with some miscellaneous stored items. 
 
The hillside adjacent to this site can potentially be used for spray field and leach field 
discharge. 
 
Similar to WWTP Site 1, use of the access road to and from Pescadero Creek Road would 
require County approval and possibly upgrades to the road.  Access would also have to be 
maintained to all existing uses of County lands. 
 
The disadvantage of the site is that it is at a higher elevation, approximately 160 feet above 
the town, which would require increased pumping.  The road is also narrow and winding and 
could pose some difficulty for equipment delivery and hauling.  A surface water discharge 
from this location would be delivered to Butano Creek by gravity at or near the bridge.  The 
discharge location is approximately 1,500 feet southeast of this site. 
 
WWTP Site 3: Hillside east of the Corporation Yard: This site is located southeast of the 
Corporation Yard at the top of the hill northwest of the water storage tank.  It is located at the 
highest elevation of the sites considered at approximately 210 feet.  Typically, WWTPs are 
located at the lowest point of their drainage area to minimize the need for pumping.  The site 
is located approximately 1,400 feet from the well and 600 feet from the storage tank.  The 
site is currently vacant with some miscellaneous stored items. 
 
The advantages and disadvantages for this site are the same as those discussed for the site 
adjacent to the water storage tank.  The only variation is that this site is at a higher elevation. 
 
Of note, this site is currently used as a stockpile area by the County.  It is expected that the 
County would want to continue to have an area set aside for stockpiling materials.  Thus, an 
alternate site for stockpiling materials on County lands would need to be identified and 
constructed if the site were to be used for a WWTP.   
 
Similar to WWTP Site 1, use of the access road to and from Pescadero Creek Road would 
require County approval and possibly upgrades to the road.  Access would also have to be 
maintained to all existing uses of County lands. 
 



PESCADERO COMMUNITY SEWER PROJECT 
SMALL COMMUNITY WASTEWATER GRANT FACILITIES PLAN 

OCTOBER 2008 
PAGE 15 OF 52 

 

 
HydroScience Engineers, Inc. 
 

 

For this site option, the effluent storage could be located at the site adjacent to the water tank 
(discussed above) allowing treated effluent to flow by gravity from the WWTP to the tank and 
by gravity to the Butano Creek discharge, eliminating the need for a pump station.  The 
discharge location is approximately 1,700 feet from the proposed WWTP site.  Minimal 
pumping may be required for nearby spray fields and leach fields. 
 
Summary: All of the identified sites are adequate locations for a WWTP.  Each site is owned 
by the County, has existing or the potential for site access, is close to but not visible from the 
town, is nearby a potential surface water discharge location, and has the available footprint 
to treat the anticipated buildout wastewater flows.  Geotechnical investigations will be 
required to confirm the structural integrity of the selected site.  The site uses and access 
would also need to be coordinated with the County Road Department. 
 
The presence of the closed landfill limits the feasibility of locating a WWTP at Site 1, since 
the landfill cap and long-term maintenance requirements must be preserved.  Of the two 
higher elevation site options, Site 3 is preferred as it is furthest from the water storage tank, 
and does not require special construction to avoid the closed landfill. 
 

3.3 Wastewater Treatment Process 
Currently, Pescadero has no centralized wastewater treatment system.  Each parcel has a 
septic system and disposal field to provide treatment of waste from households and 
businesses.  The tanks are pumped periodically as part of the O&M of the systems.  These 
septic systems are operating in less than ideal conditions and ultimately posing a threat to 
public health, as stated by the County in the 2004 Public Health Declaration. 
 
As a result, the intent of this Plan is to evaluate options for wastewater treatment for the 
Community.  Due to the relatively low anticipated wastewater flow rates for the community, 
both current and future, as well as the potential for reuse, only small packaged treatment 
processes certified by the state of California, Department of Public Health (CDPH), as 
meeting the Title 22 Water Recycling Criteria were considered. 
 
For the range of proposed recycled water uses considered for this Project, the treated water 
must meet the definitions of “filtered wastewater” and “disinfected tertiary recycled water” as 
defined by the following Title 22 standards: 
 

“Filtered wastewater” means an oxidized wastewater that meets the criteria in one of the 
two subsections below: 
 
• Has been coagulated and passed through natural undisturbed soils or a bed of filter 

media pursuant to the following: 

° At a rate that does not exceed 5 gallons per minute per square foot of surface 
area in mono, dual or mixed media gravity, upflow or pressure filtration systems, 
or does not exceed 2 gallons per minute per square foot of surface area in 
traveling bridge automatic backwash filters; and 

° So that the turbidity of the filtered wastewater does not exceed any of the 
following: 



PESCADERO COMMUNITY SEWER PROJECT 
SMALL COMMUNITY WASTEWATER GRANT FACILITIES PLAN 

OCTOBER 2008 
PAGE 16 OF 52 

 

 
HydroScience Engineers, Inc. 
 

 

 An average of 2 NTU within a 24-hour period; 

 5 NTU more than 5 percent of the time within a 24-hour period; and 

 10 NTU at any time. 

• Has been passed through a microfiltration, ultrafiltration, nanofiltration, or reverse 
osmosis membrane so that the turbidity of the filtered wastewater does not exceed 
any of the following: 

° 0.2 NTU more than 5 percent of the time within a 24-hour period; and 

° 0.5 NTU at any time. 

 
“Disinfected tertiary recycled water” means a filtered and subsequently disinfected 
wastewater that meets the following criteria: 
 
• The filtered wastewater has been disinfected by either: 

° A chlorine disinfection process following filtration that provides a Ct (the product of 
total chlorine residual and modal contact time measured at the same point) value 
of not less than 450 milligram-minutes per liter at all times with a modal contact 
time of at least 90 minutes, based on peak dry weather design flow; or 

° A disinfection process that, when combined with the filtration process, has been 
demonstrated to inactivate and/or remove 99.999% of the plaque forming units of 
F-specific bacteriophage MS2, or polio virus in the wastewater.  A virus that is at 
least as resistant to disinfection as poliovirus may be used for purposes of the 
demonstration. 

• The median concentration of total coliform bacteria measured in the disinfected 
effluent does not exceed an MPN of 2.2 per 100 milliliters utilizing the bacteriological 
results of the last seven days for which analyses have been completed and the 
number of total coliform bacteria does not exceed an MPN of 23 per 100 milliliters in 
more than one sample in any 30-day period.  No sample shall exceed an MPN of 240 
total coliform bacteria per 100 milliliters. 

 
Any technology considered for use must be a CDPH approved technology listed in the 
Treatment Technology Report for Recycled Water, (January 2007).   
 
Of note, using constructed wetlands to treat wastewater would not result in the production of 
effluent suitable for use as recycled water and may not reliably meet the anticipated effluent 
discharge requirements.  It is expected that the use of constructed wetlands for treatment 
would not be feasible.  However, the use of constructed wetlands for the purpose of effluent 
disposal is potentially feasible.  This was not included in the Project at this time in order to 
minimize the overall capital cost.  The three treatment options discussed are: 
 
• Immersed Membrane Bioreactor (MBR); 

• Integrated Membrane Activated Sludge (IMAS); and 

• Integrated Surge Anoxic Mix (ISAM) sequencing batch reactor (SBR) with sand filter. 



PESCADERO COMMUNITY SEWER PROJECT 
SMALL COMMUNITY WASTEWATER GRANT FACILITIES PLAN 

OCTOBER 2008 
PAGE 17 OF 52 

 

 
HydroScience Engineers, Inc. 
 

 

Each treatment option is discussed below.  General information about each system is 
attached as Appendix H. 
 

3.3.1 Immersed Membrane Bioreactor (MBR) 

Immersed MBRs are state-of-the-art treatment plants designed to treat wastewater using the 
same biological principles as conventional activated sludge plants, but with a new concept in 
solids separation.  The common driving principle is the conversion of soluble organic waste 
into biomass.  The difference is the rate at which these conversions are occurring and the 
method by which the separation of solids occurs.  Compared to conventional activated 
sludge, which relies on a clarifier for gravitational separation of solids, MBRs utilize 
membrane technology to physically separate the solids.  Additionally, the mixed liquor 
suspended solids concentration in the aeration basin is approximately 8,000 mg/L in an MBR 
compared to 2,500 mg/L for a pure oxygen activated sludge plant.  The high mixed liquor 
concentration results in a high level of BOD reduction, and partial sludge digestion.  The 
result is a more uniform effluent quality and enhanced biological treatment performance 
because of the higher microorganism concentrations not previously possible with 
conventional activated sludge. 
 
For a typical MBR system, the microfiltration membranes are immersed in the aeration basin, 
or in the aerated zone of an anoxic/aeration dual-zone basin.  Dissolved BOD is converted 
into filterable solid material in the aeration basin by an aerobic suspended growth process.  
In this process, aerobic bacteria and other microorganisms use carbon in the wastewater for 
energy and cellular synthesis.  Nitrification also occurs in the aeration basin, due to the high 
mean cell residence time. 
 
The microfiltration membranes immersed in the aeration basin are generally housed in 
independent units called “cassettes.”  Each cassette consists of several microfiltration 
“modules.”  Membrane “modules” consist of a bundle of hollow microfiltration fibers with a 
nominal pore size of between 0.1 and 0.4 microns, depending on the membrane vendor.  
Packaged together, the MBR package plant is approximately 42 ft by 10 ft in size. 
 
A typical MBR process utilizes permeate pumps to create suction from the hollow inner 
portion of the microfiltration fibers.  The suction draws wastewater through the porous 
surface of the microfiltration fibers from the outside in.  Scour air is applied underneath the 
membrane cassettes through the microfiltration modules to remove solids that would 
otherwise accumulate between and on the surface of the microfiltration fibers.  In addition, 
process air is applied continuously via fine bubble diffusers in the aeration basin to support 
the microbiological activity. 
 
The membranes are periodically backwashed with a brief backpulse cycle.  During a 
backpulse cycle, the differential pressure across the membranes is reversed, and water is 
moved through the membrane tubes from the inside to the outside.  The backpulse operation 
is fully automated by actuated control valves and a programmable logic controller (PLC).  
During a backpulse cycle, the direction of flow of water through the membranes is reversed 
for a short time to clean the membranes.  Sodium hypochlorite is also injected into the 
backpulse flow to assist in the removal of solids from the membrane fibers.  
 



PESCADERO COMMUNITY SEWER PROJECT 
SMALL COMMUNITY WASTEWATER GRANT FACILITIES PLAN 

OCTOBER 2008 
PAGE 18 OF 52 

 

 
HydroScience Engineers, Inc. 
 

 

MBRs consolidate many of the unit processes required in a conventional activated sludge 
design.  The MBR process combines oxidation, clarification, and filtration into one step.  A 
bioreactor with separate anoxic and aerobic cells provides the environment necessary for 
BOD removal, nitrification, and denitrification processes to occur.  Because of the high 
concentrations of microorganism in the bioreactor that synthesize waste, uptake rates are 
significantly increased. 
 
After filtration, the permeate is ready for disinfection and disposal.  The water quality 
produced by a MBR is generally of very high quality.  The effluent quality expected from a 
typical MBR WWTP is summarized in Table 3-2. 
 

Table 3-2: Typical MBR WWTP Effluent Water Quality 

Parameter Units WWTP Effluent 

BOD5 mg/L1 <1 - 3 

TSS mg/L Non-detect 

Ammonia mg/L 0.2 - 0.8 

Nitrate mg/L 5.0 

Turbidity NTU2 < 0.1 
Notes: 
1. mg/L = milligrams per liter 
2. NTU = nephelometric turbidity units 
 
Sludge is generally wasted periodically from a MBR tank at reduced rates when compared to 
an SBR or activated sludge process.  This is due to the endogenous respiration of solids 
within the aeration basin due to the high mixed liquor concentrations.  Sludge generated in 
the microfiltration basin is pumped to a digester as required.  Sludge would be hauled off-site 
for treatment and disposal to a third party treatment facility.   
 
One nearby location where sludge is commonly hauled to is the East Bay Municipal Utility 
District Main WWTP in Oakland, CA.  The cost for disposal is approximately $0.05/gallon for 
up to 3% total solids sludge, plus a $200 permit fee.  Hauling costs by a private hauler would 
be an additional negotiated cost.  At the existing projected flows and TSS concentrations, 
and assuming a 1% TS sludge that is hauled away, approximately 600 gallons of sludge 
would be hauled per day. 
 
The total footprint of the MBR WWTP basin to serve the initial (current) flows, excluding 
screening, disinfection, etc. is approximately 12 ft in width, 42 ft in length, and 12 ft tall.  Due 
to the relatively low flow rate expected in the influent, there are a number of pre-assembled 
“package” MBR WWTPs that could be purchased directly from a vendor that would provide 
this method of treatment at a reduced cost.  These package MBRs are typically an approved 
Title 22 treatment technology that is suitable for producing recycled water.  The package 
MBRs are all of slightly varying size and slightly varying methods of treatment, but all work 
on the fundamental premise of having membranes immersed in a mixed liquor that produce 
an effluent meeting the level of effluent water quality identified in Table 3-2. 
 



PESCADERO COMMUNITY SEWER PROJECT 
SMALL COMMUNITY WASTEWATER GRANT FACILITIES PLAN 

OCTOBER 2008 
PAGE 19 OF 52 

 

 
HydroScience Engineers, Inc. 
 

 

3.3.2 Integrated Membrane Activated Sludge (IMAS) 

The IMAS filtration treatment system differs from the conventional MBR process in that it 
utilizes separate biological and membrane filtration units in the process train.  The system 
uses a spiral wound (Spirasep) polyethersulfone ultrafiltration membrane module with a 
nominal pore size of 0.05 micron.  The membranes are operated under vacuum with a 
transmembrane pressure ranging from -1.0 to -10.0 psi (lower than a typical MBR) and a 
typical design flux of 20 to 45 gallons per square foot per day (higher than a typical MBR).  
The treatment system was approved by the State of California, Department of Public Health, 
as complying with the Title 22 Water Recycling Criteria.  
 
The IMAS system is a prepackaged treatment system containing all of the aeration and 
membrane filtration process components.  The system consists of  
 
• A well-mixed anoxic zone for denitrification,  

• An aerobic zone where BOD is converted into filterable solid material and nitrification 
occurs via nitrifying aerobic bacteria,  

• A post-aeration anoxic zone performing the same functions as the first anoxic chamber, 
and  

• A high rate clarifier chamber with two single hopper gravity clarifiers and airlift scum and 
sludge recycle pumps that direct scum and sludge to the sludge holding tank.  Sludge 
would be hauled off-site for treatment and disposal to a third party treatment facility. 

 
Solids are separated from the decant using high rate inclined plate settlers.  The decant 
gravity flows over a weir and into the bottom of two parallel arrays of membrane elements, 
completely immersing the membranes.  Suction created by a pump creates a low vacuum 
(<10 psi), drawing water into the membrane feed channel and through a proprietary Spirasep 
membrane with foul-resistant, spiral-wound hydrophilic elements, where it is directed by the 
permeate carrier to the central permeate tube.  Upon exiting the membrane, permeate is 
conveyed to the permeate storage tank, which also serves as the backflush feed tank.  The 
total footprint of the proposed IMAS WWTP basin, excluding screening, disinfection, etc. is 
approximately 10 ft X 42 ft X 11 ft (W:L:H). 
 
Sludge hauling volumes, concentrations, and methods are expected to be similar to the 
MBR. 
 

3.3.3 Integrated Surge Anoxic Mix (ISAM) Sequencing Batch Reactor (SBR) with 
Tertiary Filtration 

The ISAM process is similar to a typical SBR in which stabilization and solids separation are 
sequentially accomplished with batch treatment in a single reactor.  The surge tank is used 
for equalization and some treatment prior to entering the SBR.  The SBR utilizes a five-step 
treatment process, in which the wastewater fills the tank, is aerated, the solids are allowed to 
settle, the effluent is decanted, and the tank is idle and ready for the next batch.  The steps 
are described below: 
 



PESCADERO COMMUNITY SEWER PROJECT 
SMALL COMMUNITY WASTEWATER GRANT FACILITIES PLAN 

OCTOBER 2008 
PAGE 20 OF 52 

 

 
HydroScience Engineers, Inc. 
 

 

Step 1.  Fill: The SBR treatment process includes primary screening for inorganic solids.  
Screened influent fills the SBR tank until the basin is full.  The influent mixes with biomass 
produced from previous operation of the SBR system. 
 
Step 2.  React: Inside the SBR basin, jet aerators supply both the oxygen and mixing power 
to stabilize the BOD and to keep the contents completely mixed.  The air initiates an aerobic 
reaction where the nitrification process takes place.  Mixers ensure distribution of the influent, 
the food source, to the biomass (organisms) for biological treatment.  The biomass is 
selected to have an MCRT sufficient for partial nitrification and denitrification, though not 
necessarily at the peak daily capacity.  Once mixing is complete, air is added for polishing as 
needed. 
 
Step 3.  Settle (sedimentation/clarification): After the tank fills and a specific aeration interval 
occurs, all physical activities (e.g. air and mixing) are stopped to allow for settling of the 
activated sludge. 
 
Step 4.  Draw/Decant: After the settling period, clear water, which is the secondary effluent, 
is decanted off the top of the second SBR basin and pumped to a flow equalization tank and 
sludge is drained from the bottom. 
 
Step 5.  Idle: Once the effluent from the SBR basin has been removed, the basin is once 
again ready for another cycle of treatment.  After the tank empties (or achieves a minimum 
water level), the process repeats.  A portion of the wastewater is recycled back to the surge 
tank to complete the nitrification and denitrification process. 
 
This treatment plant can be designed to provide tertiary treatment of Project wastewater so 
effluent can be reused for Title 22 approved uses by adding a filter.  A sand filter would be 
used to filter the treated wastewater that has been decanted from the reactor vessel.  Sludge 
would be hauled off-site for treatment and disposal to a third party treatment facility. 
 
Some of the advantages of SBR include: 1) greater economy due to a single reactor; 2) 
reliable under a range of changing influent conditions; 3) minimal footprint, and 4) easily 
expandable.  Disadvantages include: 1) requires greater operator attention and maintenance 
than conventional activated sludge;  2) requires a more complex control system as well; 3) 
requires sand filtration step post-treatment that is not required by MBR; and 4) SBRs do not 
typically have quite as high quality effluent as MBRs. 
 
The total footprint of the proposed SBR WWTP basin, excluding filtration, screening, 
disinfection, etc. is 12’ width, 32’ length, and 12’ height. 
 
Sludge hauling volumes and concentrations are expected to be similar to the MBR. 
 



PESCADERO COMMUNITY SEWER PROJECT 
SMALL COMMUNITY WASTEWATER GRANT FACILITIES PLAN 

OCTOBER 2008 
PAGE 21 OF 52 

 

 
HydroScience Engineers, Inc. 
 

 

3.3.4 Wastewater Treatment Comparison 

All of the wastewater treatment options are potentially feasible for this Project.  Due to the 
relatively low influent flows, there is a variety of reliable treatment options that could produce 
effluent suitable for disposal via multiple methods.  Regardless of the treatment method 
selected, a Grade III wastewater operator must be hired to operate the WWTP. 
 
Table 3-3 provides a summary of the cost comparison for the treatment options including the 
capital cost and estimated annual O&M costs.  Appendix G provides the detailed cost 
breakdown.  Annual O&M costs were estimated to be approximately 2 to 4% of the capital 
cost for the system (excluding labor), and escalate at a rate of approximately 7% annually.  It 
should be noted that the annualized cost is based on a 20-year time period with a 7% rate of 
return. 
 

Table 3-3: Cost Comparison of Various Tertiary Treatment Options 

Cost Item MBR IMAS SBR 

Construction and Equipment Cost $400,000 $266,000 $321,000 

Construction Contingency (20%) $80,000 $53,000 $64,000 

Engineering & Design (10%) $40,000 $27,000 $32,000 

Permitting (3%) $12,000 $8,000 $10,000 

Construction Management (10%) $40,000 $27,000 $32,000 

Legal & Administrative (7%) $28,000 $19,000 $22,000 

Total Capital Cost $600,000 $400,000 $481,000 

Annualized Cost over 20 years $57,000 $38,000 $45,000 

Annual O&M Cost $12,000 $16,000 $19,000 
Notes: 
1. All costs rounded to the nearest thousand. 
2. Costs for all three systems include fine screening, but not disinfection 
3. It was assumed that the processes upstream and downstream of these facilities are similar, which is why 

they were excluded from this comparison. 
4. Cost for SBR includes redundant sand filtration facilities. 
 
The SBR and tertiary filtration treatment process is not further considered, due to the need 
for a two-step treatment process with two unit processes.  The quality of the effluent and 
required operator attention to this process would require more operator attention and 
potentially cost more to operate and maintain.  It was assumed that the O&M cost would be 
approximately 4% of the capital cost. 
 
The IMAS system is a relatively new product.  Due to the few existing installations, a 
demonstrated long-term track record does not exist for this product.  During the design 
phase, this product should be further considered in light of any new applications where it has 
been installed.  Without adequate history of installations for this product, it was assumed that 
the O&M cost would be approximately 4% of the capital cost. 



PESCADERO COMMUNITY SEWER PROJECT 
SMALL COMMUNITY WASTEWATER GRANT FACILITIES PLAN 

OCTOBER 2008 
PAGE 22 OF 52 

 

 
HydroScience Engineers, Inc. 
 

 

Due to the reliability and the demonstrated quality of the process throughout California, it is 
recommended that the Project utilize a package MBR plant for wastewater treatment.  During 
the design phase, it is recommended that package MBRs from Zenon, Siemens, US Filter, 
Pall, and Enviroquip be considered for installation.  This type of system has been 
successfully installed throughout California and it was assumed that the O&M cost would be 
lesser than the other two systems, approximately 2% of the capital cost. 
 

3.3.5 Proposed Treatment Plant Process Train 

The major components of a treatment plant in addition to the type of treatment selected for 
the Project would include: 
 
• Influent pump station; 

• Screening; 

• Immersed MBR (described in Section 3.3.1) 

• Emergency storage; 

• Disinfection system; 

• Recycled water storage; 

• Sludge dewatering; and 

• Operations building. 

 
Figure 3-5 contains the proposed layout of the treatment plant at one of the identified 
locations.  The ultimate footprint for this WWTP is approximately 26,400 ft2, or 0.6 acres.  
The size of the WWTP could be modified based on the WWTP site selected and components 
utilized.  Figure 3-6 shows a process flow diagram of the proposed treatment process.  It is 
expected that each unit process will have sufficient redundancy or reliability components 
designed into it to allow the plant to comply with the expected Waste Discharge 
Requirements.  The specific unit processes are further described below. 
 
Influent Pumping: An influent sewage lift station will be required.  This pump station is 
typically sited upstream of the treatment process.  The lift station would be a wet well with 
submersible sewage pumps.  All raw sewage would flow into the lift station prior to being 
pumped to the treatment process.  The lift station located at the Butano Creek Crossing can 
serve the function of the influent lift station.  The Butano Creek lift station would be sized to 
pump through the screenings to the MBR. 
 
Screening: A headworks station including a self-cleaning cylindrical screen with an integral 
screenings scraper/conveyor and compactor will be required.  The headworks will include a 1 
to 3-mm perforated cylindrical basket type screen to protect the treatment system. 
 







PESCADERO COMMUNITY SEWER PROJECT 
SMALL COMMUNITY WASTEWATER GRANT FACILITIES PLAN 

OCTOBER 2008 
PAGE 23 OF 52 

 

 
HydroScience Engineers, Inc. 
 

 

Emergency Storage/Overflow Basin: Emergency storage helps attenuate peak influent 
flows, and reduces the capacity requirements for the treatment.  The emergency storage 
typically would provide a minimum storage capacity equal to one day’s average wastewater 
flow, which is anticipated to be approximately 25,000 gallons for existing customers and 
75,000 gallons at buildout.  The emergency storage will also serve to provide emergency 
storage of partially treated effluent, should the treatment process fail or overflow.  It is 
recommended that a cylindrical storage tank constructed at-grade be used for emergency 
storage. 
 
Disinfection System: WWTP effluent will be discharged to spray fields, to leach fields, to 
irrigated agricultural land, and to surface water.  Disinfection requirements and preferred 
disinfection methods vary with the ultimate use or disposal method. 
 
UV disinfection is the method of choice for treated effluent that will be directly discharged to 
surface water.  For this type of discharge, it is required to have zero chlorine residual in the 
discharged effluent.  Using UV disinfection instead of chlorination avoids the need to 
chlorinate and then de-chlorinate the effluent. 
 
The UV disinfection process can either be an in-line process or a separate channel.  The two 
options are implemented based on-site specific constraints such as footprint and hydraulics, 
but have been demonstrated to work similarly.  It is expected that an in-line UV disinfection 
process is more suitable for this site, because the footprint is reduced.  The UV disinfection 
system would be designed to provide a dose of 80 mJ/cm2, which is the DHS design criteria 
for UV disinfection of membrane effluent or 100 mJ/cm2, which is the design criteria for 
media filtration.  A redundant UV unit in series would also be required.  UV lamps typically 
need to be replaced after approximately 2000 hours of usage. 
 
Chlorination is the preferred disinfection method for treated effluent that is to be recycled 
and/or stored in the recycled water storage tank.  A UV system can be used for disinfection 
of recycled water, but cannot provide the residual to prevent the re-growth of bacteria or 
algae in the piping or storage tanks.  A chlorination system can provide this residual. 
 
Chlorination would occur either in a separate chlorine contact channel, or in the recycled 
water storage tank.  The recycled water storage tank can be designed with baffles to provide 
the 90 minutes of contact time required to comply with Title 22 chlorination requirements.  A 
5 mg/L residual is also required for the effluent, resulting in compliance with the minimum 
dose requirements. 
 
Vita-D-Chlor or another chemical similar to sodium bisulfite would be used as needed to 
dechlorinate effluent from the recycled water storage tank prior to discharge to surface water 
in accordance with the requirements of the discharge permit. 
 
Recycled Water Storage: Plant effluent will be pumped to a recycled water storage tank.  
Recycled water storage will provide flow equalization, storage for irrigation water, and 
hydraulic residence time adequate to meet regulatory disinfection requirements.  A new 
storage tank will be sized to hold up to 225,000 gallons of effluent, which is equivalent to one 
peak day of storage for future flows, with a 20% factor of safety. 
 



PESCADERO COMMUNITY SEWER PROJECT 
SMALL COMMUNITY WASTEWATER GRANT FACILITIES PLAN 

OCTOBER 2008 
PAGE 24 OF 52 

 

 
HydroScience Engineers, Inc. 
 

 

Sludge Dewatering: For a facility of this size, it is recommended that sludge be hauled off-
site for treatment and disposal to a third party treatment facility.  Sludge dewatering is 
typically implemented at larger facilities where the cost of dewatering sludge is more 
economical than the cost of hauling it for disposal. 
 
Plant Drain Pumping: A plant drain pump station will be required.  This pump would be 
sited downstream of the treatment process and emergency overflow basin.  The pump 
station would be a wet well with submersible sewage pumps.  All drains would flow by gravity 
into the plant drain.  The plant drain would pump back to the headworks of the treatment 
system. 
 
Operations Building: A new operations building will be constructed to provide an on-site 
laboratory and maintenance area as well as office space.  The blowers and electrical gear 
associated with the MBR will be housed in a separate building near the MBR.  For the 
Corporation Yard option, this building can be designed to include additional office and 
storage space to replace the existing Corporation Yard facilities building.  Alternatively, the 
existing buildings within the Corporation Yard could serve a dual function.  The size of the 
operations building shown in this document is approximately 40 ft by 60 ft.  The footprint of 
this building can be reduced or increased based on the needs of the Project. 
 

3.3.6 Treatment Plant Design Criteria 

Table 3-4 below summarizes the specifications for a MBR treatment facility that would have 
the capacity to treat the current projected peak day wastewater flow of 61,400 gpd and will 
be expandable to treat future flows.  The peak day flow is estimated to be 2.5 times the 
average day flow and represents peaking associated primarily with wet weather inflow and 
groundwater infiltration as well as peak usage.  During the planning of the WWTP, influent 
water quality design criteria for BOD and TSS concentrations and loading will be determined 
to adequately size the biological portion of the aeration treatment process.  The blowers and 
the aeration tank volume will be sized in a manner than ensures that enough oxygen can be 
delivered to the mixed liquor to promote biological activity in the aeration basin. 
 
It is expected that the plant will be staffed by a Grade III operator, who will divided their time 
between operating and maintaining the treatment plant, effluent disposal, and collection 
system.  At selected times, the operator may be supplemented by as-needed staff to perform 
selected activities or to provide relief during periods when the operator is otherwise 
unavailable.  The Owner/Operator of the plant will determine plant staffing requirements, but 
the minimum staffing requirements are set by the RWQCB.   
 
It is also expected that the plant will have backup power provided by a standby generator, 
and that there will be remote SCADA access for the plant operator to view plant conditions 
remotely.   
 



PESCADERO COMMUNITY SEWER PROJECT 
SMALL COMMUNITY WASTEWATER GRANT FACILITIES PLAN 

OCTOBER 2008 
PAGE 25 OF 52 

 

 
HydroScience Engineers, Inc. 
 

 

Table 3-4: MBR Plant Design Summary for Existing Customers and Flows 

Parameter Value 

Current Influent Water Quality 

BOD 200-300 mg/L 

TSS 200-300 mg/L 

Design Flows 

Average Daily Flow: 24,100 gpd 

Peak Design Flow: 60,400 gpd 

Influent Pump Station (Butano Creek Crossing Lift Station) 

Type: Submersible non-clog centrifugal 

Quantity: 1 duty, 1 standby (2 total) 

Control: Constant speed, level transmitter, back-up float switch start and shutoff 

Headworks 

Screening Facilities: 
Enclosed cylindrical screen with 1 to 3-mm circular perforations, 
integral shaftless helical scraper/conveyor and compactor, and 
mechanical washer 

Metering Facilities: Magnetic flow meter on influent pipe 

Odor Control: Corrosion resistant plate covered channels 

Control: Continuous operation 

Emergency Storage 

Type: Circular, at grade 

Volume: 25,000 gallons 

MBR Process Trains 

Number of Process Trains: 1 

Total MBR Volume: 55,000 gal, typical (depending on manufacturer) 

Process Train Basins: Anoxic basin, aeration/microfiltration membrane basins  

Plant Sludge Age: 14 days 

Design Flux: 17.2 gal/(ft2-day), typical (depending on manufacturer) 

Anoxic Basin Volume: 30,000 gal, typical (depending on manufacturer) 

Membranes 

Type: Hollow fiber or flat plate, depending on manufacturer 

Pore Size: 0.1 or 0.4 micron, depending on manufacturer 

Dewatering 

Dewatering would be performed off-site.  Mixed liquor would be hauled off to another location for 
treatment and disposal. 



PESCADERO COMMUNITY SEWER PROJECT 
SMALL COMMUNITY WASTEWATER GRANT FACILITIES PLAN 

OCTOBER 2008 
PAGE 26 OF 52 

 

 
HydroScience Engineers, Inc. 
 

 

Parameter Value 

Disinfection 

Type: UV Disinfection (Surface Water Discharge) or Chlorination (All other 
disposal methods) 

Dosing 80 mJ/cm2 for UV, 2-5 mg/L for chlorine 

Effluent Storage  

Volume: 225,000 gallons 

Type: Circular, at grade 



PESCADERO COMMUNITY SEWER PROJECT 
SMALL COMMUNITY WASTEWATER GRANT FACILITIES PLAN 

OCTOBER 2008 
PAGE 27 OF 52 

 

 
HydroScience Engineers, Inc. 
 

 

SECTION 4 – EFFLUENT DISPOSAL 

This section evaluates the effluent disposal options available to Pescadero for tertiary treated 
effluent.  This discussion specifically describes the following options: 
 
• Agricultural/spray field irrigation; 

• Subsurface disposal; and 

• Surface water discharge. 

 

4.1 Agricultural/Spray Field Irrigation 
It is expected that the available recycled water would be treated to tertiary standards that 
would make it suitable for unrestricted reuse, including irrigation of agricultural crops. 
 
A cursory analysis of potential reuse sites in Pescadero indicates that there are opportunities 
to use recycled water for irrigation.  Specifically, recycled water could be utilized by the local 
agricultural sites near the proposed WWTP site and around the town, including the Silver 
Terrace Nursery.  Most, if not all, recycled water users would be located outside of the CSA-
11 boundary. 
 
Any excess water that could not be disposed of through irrigation of agricultural crops could 
be disposed of to spray fields.  Spray fields are typically designed for the sole purpose of 
disposal and are usually seeded with a crop with high water demands, such as alfalfa. 
 
Typically, spray fields are developed in conjunction with seasonal storage facilities.  
Seasonal storage is required during the periods when irrigation demands are low.  Seasonal 
storage is determined by identifying the amount of spray fields required to dispose of all 
recycled water produced annually and determining, based on agronomic rates of disposal, 
how much storage is required to balance the disposal rates.   
 
Table 4-1 below presents the preliminary spray field requirements for Pescadero. 
 

Table 4-1: Spray Field and Seasonal Storage Requirements 

Flow Scenario Average Day Flow 
(gpd) 

Spray Field Area1 
(acres) 

Seasonal Storage 
Volume2 (ac-ft)3 

Existing Flows 24,100 20.0 22.8 

Future Flows 73,700 58.3 62.3 
Notes:  
1. The spray field requirements are based on the assumption that there is no other method of disposal and that 

all recycled water would be disposed of to spray fields. 
2. The storage volume for existing flows is based on a reservoir area of two acres.  The storage volume for 

future flows is based on a reservoir area of four acres. 
3. ac-ft = acre-feet 
4. The spreadsheet analyses for both scenarios are attached as Appendix C. 
 



PESCADERO COMMUNITY SEWER PROJECT 
SMALL COMMUNITY WASTEWATER GRANT FACILITIES PLAN 

OCTOBER 2008 
PAGE 28 OF 52 

 

 
HydroScience Engineers, Inc. 
 

 

Figure 4-1 identifies approximately 70.1 acres of County land potentially available for spray 
field irrigation.  This figure does not identify any agricultural parcels for recycled water 
application.  This available land includes a 200 ft buffer from any water tank or water well. 
 
In order to alleviate the burden of seasonal storage, each individual user could provide 
storage onsite.  This would reduce any storage that would need to be constructed.  Currently, 
there is neither infrastructure available or planned for the purposes of recycled water 
distribution and storage nor is there funding available for this purpose. 
 
This method of disposal will likely be supplemented with other methods of disposal to reduce 
or eliminate the seasonal storage requirements and to provide flexibility for disposal.  Other 
methods of disposal are discussed further in the following sections. 
 
Irrigation with recycled water would typically be limited to application at agronomic rates to 
prevent runoff of recycled water.  Agronomic rates of disposal are specific to the local climate 
and crop used for disposal.  To calculate the agronomic rates, the following methodology 
was utilized to determine the total application rate of water per unit acre.  A summary of how 
these criteria are utilized is included below. 
 
ET Rates: ET is a measure of water usage by a particular plant or crop, and is a function of 
the net solar radiation, air temperature, wind speed, and vapor pressure in a particular 
location.  Evapotranspiration rates for a specific crop in a specific location are calculated on a 
monthly basis by the following equation: 
 

co kETET ∗=  
 
where: 

ET0  = Normal year reference crop evapotranspiration rate for a given geographic 
location (California Department of Water Resources [DWR], California 
Irrigation Management Information System [CIMIS] database) 

kc  = Crop coefficient for a given crop (University of California – Cooperative 
Extension, California Turfgrass Culture) 

 
For this study, reference crop normal year evapotranspiration rates (ET0) for the region were 
obtained from the DWR CIMIS database.  Crop coefficients for cool weather turf grasses 
were obtained from the University of California – Cooperative Extension leaflet.  Calculated 
ET rates and irrigation demands are presented below in Table 4-2. 
 
Precipitation: Monthly precipitation data for nearby San Gregorio was obtained from WRCC 
data.  Monthly rainfall values from 1954 through 2007 were averaged to obtain typical annual 
rainfall data.  During the months from November through March, an additional six inches for 